B

§£86 750

i ﬁ
5
e
Garitat

Fou

i

&=

£
I

P

MEAT SAW W/GRINDER
OPERATING MANUAL

For your safety: Read all instructions carefully




PARTS LIST

- [N Baw “';)dei;"‘fo‘: 45 [Upper Guide Body
m
= P 46 Socket Set Screw M6x10
1 Meat Saw Frame :
47 Upper Guide Shaft
2 Upper Doaor .
& 3 v 48 Special Screw
Wer 4
ons 2 49 Bearing 80026
. Upper Wheel 50 Washer (6
5 Bearing 80202
: | 51 Mount Shaft-1
5] Wing Nut
52 Mount Shaft-2
7 Tape Screw ST4 8x22 -
: ; 53 Tension Bracket Frame
8 Retainer Ring -
g Upper Bearir‘; Shaft o4 Boil Giiids
Fp - 8 55 Lower Guide Shaft
10 Wheel Carrier Bracket :
56 Bracket-Blade Guide
11 Pan-Head Screw M35x10
: 57 Pan Head Screw M4x6
12 Nut-M 14
58 Hexagon Bolt Méx16
13 Two Hole Plate
58 Flange Nut M6
14 Pan-Head Screw Mdx8 -
- 60 Left Rail-Table
1H Parallel Pin : ” -
- 61 Right Rail-Table
16 Carriage Bolt :
- 62 Roller Pin 8x26
17 Tension Bracket -
- 563 Bushing
18 Blade Tensioner Rod
; 54 Shaft for Chopper
1 Nut M6 : =<k
65 Bearing 80203
20 Slotted Insert
- B6 Bracket for Chopper
21 Spring Washer 010
3 67 Lower House Plate
22 Lock Housing
= 68 Blade Cover
23 Nvion Washer - :
; 69 Retainer Ring 015
24 Housing Nut M22x1.5 - s
= 70 Retainer Ring 0020
& [Tofgus 71 |Plane Key 5x5x20
ne Key 5x5x
26 External Washer 06 Rin -
72 Plane Key 5x5x30
27 Hexagon Screw M6x12 :
: 73 Drive Shaft
28 Guide Snap :
74 Drive Pulley
29 Lamello Plug :
; 5 Bearing 80104
30 Blade Tensioner -
[is) Bearing Mount Plate
a3 Hexagon Bolt M6x12
Vil Washer 010
32 Washer 06 ;
78 Flange Nut M8
33 Hexagon Bolt Méx60 :
4 Wing Nut 79 Lower Whee!
ing Nu
= 80 Hexagon Bolt M8x20
35 Nut M6
o <tar Knob S 81 Flange
] L e 82 Angle Plate
a7 Blade Gurde 83 Seperate Plate
38 Guide Carrier Extrusion P_
; - 84 Rein Sleeve
38 Guide Carrier Mount
: 85 Hexagon Bolt M8x16
40 Carriage Bolt M8x20 86 Washer M8
41 Square Hole Plate
. 87 Hexagon Bolt M8x30
42 Mount Blade Guide 88 Washer M8
43 Washer 08 -
24 Nut M8 89 Nut M8
NUt I
90 External Washer 08

PAGE 16




PARTS LIST (CONTINUED)

Right Panel Stand

91 Belt 120

92 [Blade 1950 121 |Leg

93 Socket Set Screw M8x12 122 Mount-Motor

94 Stand Rod (10") 123 Motor Pulley

95 Supporter 124 Rivet 4x8

396 Wing Nut 125 Motor 110v 60Hz 3/4HP

97 Stand Rod (7") 126 Chip Container

98 Pusher 127 Chip Container Rail-1

99 Fence 128 Chip Container Rail-2

100 Table 129 Spacer Bush

101 Roller Pin 4x30 130 Washer 06

102 Socket Set Screw M6x20 131 Hexagon Bolt Mox40

103 Hexagon Bolt M6x16 132 Spring Washer 06

104 Lower Guide Mount 133 Nut M5

105 Flat Piece 134 Cap Nut M8

106 Bearing 80018 135 Cross Pan-HD Screw M4x35

107 Hexagon Bolt M8x60 136 Washer 05

108 |Charging Hopper 137 |Clamp-Cord

109 Shaft-Thrust 138 Box-Switch

110 Square Head Screw M10 139 Tape Screw ST3 5x12

111 Reamer 140 Tape Screw ST3.5x20

1.2 Filter Cover 141 Cross Pan-HD Screw M4dx14

118 Lock Cover 142 External Washer 04

114 Plastic Hopper Cover 143 Cover-Switch

115 Meat Push Rod 144 Lock Switch

116 Rubber Tube Connector 145 Strain-Relief

117 Front Panel Stand 1486 Cord w/ Plug

118 Real Panel Stand L 147 Rubber Foot Shoe

119 Left Panel Stand 73 /\;7&,_“' 5/%-’_‘,
149 :,’U7 bos. sl

PAGE 17




WVHOVIA ATENISSY

PAGE 18



(Q3INNILNOD) WVYHHVIA A18NISSY

PAGE 19



‘sued juswaoe|dal se A|[enpiAipul
a|ge|ieAe Jou aie pue ‘Ajuo sesodind uoneisni!
10} UMOYS pue pajsl| aJe sued swos 310N

34"

Lz

8zt

9zl

(A3NNILNOD) NVYHOYIA A1gINISSY

~

T LELBEL -

¥zl

PAGE 20

—



